2018-Nov.

306028H<LJO6HS>RAJ8K-H




306028H<LJO6HS>RAJ8K-H 2018-Nov.

19-1

19-4 \@’/\\’ : ¥-B
Sy P

-8 Sw 19-3
1,_1@ AQ»J"" “g—19-12
.&q-s




306028H<LJO6HS>RAJ8K-H

2018-Nov.
Spare Parts List
ITEM PIN M-CODE DESCRIPTION QTY NOTE ITEM PIN M-CODE DESCRIPTION QTY NOTE
1 LJ06-01000-000 (platform 1 29 LJO4HS-00 Rolling Kit 2
2 LJ06-03000-000 |Scissor frame 1 30 5206-00010-000 [Lock nut 12 M10
3 LJ06-02000-000 (bottom plate 1
4 LJ06-04000-000 [extension frame 2
5 LJ06-00005-000 [bolt 4
6 LJO6-06000-000 [Upper flange 2
7 5103-10030-000 |bolt 24 [V
8 5302-00010-000 |Flat washer 48 @10
9 5202-00010-000 |nut 24 M10
10 LJ06-00004-000 |Short board 4
11 LJ06-00006-000 ([Long board 4
12 LJ06-05000-000 |Lifting pad 2
13 LJ06-09004-000 [Rubber pad 2
14 5119-06016-000 |screw 10 M6x16
15 LJ06-00010-000 [Angle fitting 2 @8x1/4"
16 LJ06-00009-000 |[Short hose 2
17 LJ06-00011-000 |T-fitting 1 P8x1/4"
18 NDT1-04006-001 |Straight fritting 1 | o8xu4
19 LJ06-09000-000 |Air button 1
20 LJO6-08000-000 |[Air bag 2
21 LJ06-01004-000 |spring washer 24 ®10
22 LJ06-07000-000 [Down flange 2
23 LJ06-00003-000 [Long adaptor 2
24 LJ06-00002-000 |Short adaptor 2
25 LJ06-00007-000 |Limit bar 2
26 5901-00006-000 |O-ring 2 P6x2
27 5206-00006-000 |Lock nut 2 M6
28 LJ06-00008-000 ([Long hose 1




G Y

306028H<LJO6HS>RAJ8K-H

_ 2018-Nowv.
Spare Parts List

ITEM |PIN|  M-CODE DESCRIPTION | QTY| NOTE ITEM [PIN| M-cobE | DEscriPTION | QTY | NOTE
19 29
19-1 LJ06-09007-000 |valve block 1 29-1 LJ04-01004-000 [supporting bar 1
19-2 5901-00021-000 |O-ring 2 ©21*1.9 29-2 5602-30009-000 |Bearing 4 | GBIT276-6200-2RS
19-3 1.J06-09002-000 |valve body 2 29-3 5105-10030-000 |socket head bolt 2 M10*30
19-4 LJ06-09006-000 |spring 2 29-4 5206-00006-000 |lock nut 4 M6
19-5 5110-4006-000 |screw 2 M4*6 29-5 5104-06030-000 |bolt 2 M6+30 (8.8)
19-6 LJ06-09005-000 |seal seat 2 29-6 5302-00006-000 [Large flat washer 4 ¢18*p6*1.6
19-7 1.J06-09004-000 |seal 2 29-7 LJ04-01003-000 [Supporting board | 1
19-8 5901-00067-000 |O-ring 2 ©6.7*1.8 29-8 L.J04-01005-000 [bush 4
19-9 L.J09-09003-000 |valve pin 2 29-9 5301-00006-000 [flat washer 4 @11*6*1.6
19-10 LJ06-09001-000 |plastic cover-1 | 1 29-10 5602-19006-000 |Bearing 4 | GBIT276-626-2RS
19-11 LJ06-09010-000 |plastic cover -2 1 29-11 5105-06020-000 [socket head screw | 2 M6*20
19-12 LJ06-09008-000 |muffle 1 1/4"
19-13 LJ06-09009-000 |close screw 1 ZG 1/8"




